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Manufacturer

IR

Shenzhen Keep Better Tech Electronics Co., Ltd
TRYIIT R DU BT AT BR A W)

Address of manufacturer

i3 e bk

16 Building, Fuyuan Industrial Park, 28 Qiaotang Road, Fuyong
Town, Baoan District, Shenzhen China
GROITH = 22 X AR K MR % 28 AR TkIX 16 #k

Factory Shenzhen Keep Better Tech Electronics Co., Ltd

T RYITH B VUK 5~ IR A 7

Address of factory 16 Building, Fuyuan Industrial Park, 28 Qiaotang Road, Fuyong
Ttk Town, Baoan District, Shenzhen China

TRYITH = 22 X AR KA 28 S 4E R Tk IX 16

Name of Products
= i A4 PR

Li-ion Battery
RS

Modelltype reference
W

852740PL

Trade Mark
b

Tested according to MR ¥

Recommendations on the TRANSPORT OF DANGEROUS GOODS, Manual of Test and Criteria, PART I,
section 38.3 Lithium metal and lithium ion batteries, the sixth revised edition (ST/SG/AC.10/11/Rev.6).
WAl CRT ks @, W AbRET ), 58 =%, 38.3 THl& B E T HbER, H

NEITHR (ST/SG/AC.10/11/Rev.6)

Tests performed iR H :

Test T.1: Altitude simulation & T.1: & L
Test T.2: Thermal Test X3 T.2: &5
Test T.3: Vibration X% T.3: &5

Test T.4: Shock % T.4: il

Test T.5: External short circuit {56 T.5: ##3%H #
Test T.6: Crush R4 T.6: #I&

Test T.7: Overcharge R4 T.7: EFH

Test T.8: Forced discharge X4 T.8: &l

Test Conclusion 3645 i8:

The Li-ion Battery submitted by Shenzhen Keep Better Tech Electronics Co., Ltd is tested according to
the Recommendations on the TRANSPORT OF DANGEROUS GOODS, Manual of Test and Criteria,
PART lll, section 38.3 Lithium metal and lithium ion batteries, the sixth revised edition

(ST/SG/AC.10/11/Rev.6).
Test results: PASS

PRI T R DURE FL 7 BR A W $E 38 AR B8 7 st d BB S B G F el e ig i g i, RafbrE
FM, =45, 38.3 LGB FHMER, FE/NBITHR (ST/SG/AC.10/11/Rev.6)i 34T i .

MG R S

Tested bv:

s g

b

Reviewed by:

YN éf? ’% L HEAEN :

Approved by:

Seal of NTE
e AL (HE

Shenzhen NTEK Testing Technology Co., Ltd.
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599
http://www.ntek.org.cn
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]

General product information 38 7 {5 &.:

Nominal Voltage 37V Rated Capacity 850mAh (3.145Wh)

— . e =] m "

PR HLE WUERE
Standard Charging Max. Continuous
Current 170mA Charging Current 850mA
Tt 78 L FELR ORI
Limited Charging
Volt 4.9V Cut-Off Voltage Y
oltage . \ . .
X T HEL AL L
7 HL R 1] R
Standard Continuous Max. Continuous
Discharge Current 170mA Discharge Current 850mMA
LAl G =N GV
Number of cells Single cell Rated Capacity of Cell

R A —| > - Ty e B 850mAh
CERUY e FLRLER FELE A E 25
Cell's Max. Continuous _ ) )
Disch c ¢ 850mA Appearance Silvery and Prismatic
ischarge Curren m .

- . . S WAIE . R
(RIS e NI e T
Classification Small Lithium ion Cells Size (TXWxL) 8.5x27.0X40.5

. - . . .5mm
F AN RS N
Date of receipt of test )
. Completion Date
item 2018-01-06 - 2018-01-31

N e H

i H 3]

Remarks #93i8H:

Batteries of A1#-A10# are fully charged at first cycle;

Component cells of A11#-A15# at 50% charged of the design rated capacity at first cycle;

Batteries of A16#-A19# are fully charged at first cycle;

Batteries of A20#-A23# are fully charged after 50 cycles;
Component cells of A24#-A33# are fully discharged at first cycle;

Component cells of A34#-A43# are fully discharged after 50 cycles;

Test environment condition: Room temperature: 15-25°C; Room humidity: 40-70%

Note: This testing report displaces the original report of No. SNB180105015001B, and the original one No.

SNB180105015001B was invalid since the date of this testing report released.

L7 AL#-ALO# Y B IR DB IR HARAS 5

TCAF HB RS ALL#-ALSHN B AR 50% 78 R AS 5
HiJl AL6#-A19# M 15 IR E IR HUIRES «

Hi i A20#-A23# K 50 MG G i RS

S I N NI .\

JUAF HL S A24#-A33# RN T VR IG IR 78 A BUHAR S 5

JUF HL S A34#-AA3# K 50 IMIEIF 5 78 A CRIR A

RIGIAEI &M HBIEE: 15-25°C; HEIRE: 40-70%

e AR B RS SNB180105015001B, H A G K Hig, ik SNB180105015001B 1% -

Summaries of testing 4% &

Each battery type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the same

Shenzhen NTEK Testing Technology Co., Ltd. Page 3 of 18
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 %300 L1817
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battery. Tests 6 and 8 are conducted using not otherwise tested batteries. Test T.7 may be conducted
using undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.
B AR R R ) N AT TR T80 o FVH A Z0H2 MG AE AR [R) ) — b AT TAR TS . T.6
ANT. 856 S A A o3 Ak B ied () it o T 7 (003K 6 mT A FH S BT ET. 1 2= TS A0 0 r A P o g R 453 A v et
17, DMEDMRHEAT ARG PR I i H i
In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M;-M,)/M;x100
N7 EAFESR, AT U A5

)ﬁiﬁ!ﬁ%(%):(Ml-Mz)/MleOO
Where M; is the mass before the test and M, is the mass after the test. When mass loss does not exceed

the values in Table below, it is considered as "no mass loss".

TP My ik 36 BT A B, Mos 136 19 o o P SR B i R AN N R I 9 A 80, A “ etk ” .

Mass M of cell or battery Mass loss limit

P A B RV ) o Jo 45 R BRAR
M<1g 0.5%
1lgs<M<75¢g 0.2%
M>75g 0.1%

In tests T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

FETAZRTARRE b, RIRAGHE TEIR. Tl k. THERMTTE K, IF B MR % it e 56 e
(AT B HL e AN/ T AR AT 3K — B8 AT TR R 90%

T T T T affa N\

Test equipments A& #%:

LNS-005 Battery test system F it ] % 4t

LNS-006 Electronic balance 1k

LNS-007 Low pressure chamber {5 {5658

LNS-068 Programmable Temperature Chamber ] #2318 iR 46
LNS-008 Vibration test system #E&hilli & 4t

LNS-009 Hydraulic Hoist Vertical Shock System & B i 24t
LNS-010 Short circuit tester %5 &l M1

LNS-012 Explosion-proof chamber [jjl#4

LNS-013 DC Source ELJii Fii

LNS-044 Digital multimeter %735 %

LNS-035 midi Logger it' 51X

LNS-014 Battery crush and acupuncture tester Fiit$5 & &3R50 HL

Shenzhen NTEK Testing Technology Co., Ltd. Page 4 of 18
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 #4018 1
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Test Procedure MIRFEF

Pretreatment

Ak

A

Marking
PRIREE

Report No./{} 5 4% 5 SNB180105015001B-R1

A 4

y

y

y

A 4

Samples of A1#-A10#
AL#-ALO#FE

Samples of A11#-A15#
AL1#-ALSHEE

Samples of A16#-A23#
AL6#-23#FF

Samples of A24#-A43#
A24#-AA3HFE N

A 4

Altitude simulation

i+ LAY

A 4

Thermal test

1556
v \ 4 v v
Vibration Crush Overcharge Forced discharge
IRzh P& R R 1) T8 P
\ 4
Shock
i
\ 4
External short circuit
AP
v v v
A\ 4
Finished test < A 4
S8R
Shenzhen NTEK Testing Technology Co., Ltd. Page 5 of 18
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Photos of sample #£ i 1& F

EET 852740PL
180105 3.145Wh

+ 3.7Y 850mAh

Shenzhen NTEK Testing Technology Co., Ltd.

Tel: +86-755-6115 6588
http://www.ntek.org.cn
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Photos of sample #£ i 1& F
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Shenzhen NTEK Testing Technology Co., Ltd.
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Photos of sample #£ i 1& F

= KBT SS2740PL
180105 3. 145Wh

+ 3.7V 850mAn
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Photos of sample #£ i 1& F

Shenzhen NTEK Testing Technology Co., Ltd.
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Test results 45 5

Test T.1: Altitude simulation RIT.1: =

Test method i 5 i%

Batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature (20 + 5°C).
R F Tt A 7 %5 T B T 11.6 KPaRI PR B2 i (2025°C) F A7 & /0 6/t

Requirement %3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if
the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior to
this procedure.

HIBATC B il el R K, IF AN i b7 50 5 T B% B A T AR T IR —
56T L A 90% .

Test Data showed in table below X% 1L 3=

Prior to test i{36A7 | After test i3 /5 Voltage after
Mass | test/ voltage
State of _
| No. Mass Voltage Mass Voltage loss prior to test | Results
samples . _ =g
oo | @S| EE | wIE | EE | I | RS o) 4R
H PN
" © V) © V) |k %) | RS
[TV
PASS
Al# 14.379 4.186 14.379 4.184 0.00 99.95 N
(=]
PASS
A2# 14.339 4,182 14.339 4,181 0.00 99.98 N
=
PASS
A3# 14.171 4.184 14.171 4.181 0.00 99.93 N
=
PASS
Ad# 14.294 4.182 14.294 4.180 0.00 99.95 P
=
Fully charged PASS
i AS5# 14.259 4.180 14.259 4.179 0.00 99.98
at first cycle =
T RAE IR HR PASS
A6# 14.471 4.181 14.471 4.180 0.00 99.98
A aitk
PASS
AT# 14.552 4.186 14.552 4.182 0.00 99.90 N
=
PASS
AB# 14.401 4.182 14.401 4.179 0.00 99.93 P
=
PASS
A9# 14.345 4.183 14.345 4,181 0.00 99.95 N
=
PASS
A10# | 14.340 4.180 14.340 4.176 0.00 99.90 N
=
Notes 7F#:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
WRJE, HIARBIN. RIS REMAR. R K.
Shenzhen NTEK Testing Technology Co., Ltd. Page 10 of 18
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 #1000 4L 18 1T
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Room temperature #3535 21.2°C

Test T.2: Thermal test RET.2: EERE

Test method i 1%

Batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C, followed by storage for
at least six hours at a test temperature equal to -40 = 2°C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated 10 times, after which all test batteries
are to be stored for 24 hours at ambient temperature (20 + 5°C).

HL O 7RI R B 55 T 72 + 2°CIN A R AR D 6/, B3 BRI IR IR E %5 T-40+ 2°CIU & N AP & /b6
NS o AN AR it TR FEE ) FR) B K ) (B B 93043 b o IR 3 B R EAT, LS8 RA0IR, HAE H A i Ha b A2
REEIE E (20 £ 5°C) N A7Ii24/ N

Requirement Z3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if
the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior to
this procedure.

RSN . o, ol TR K, IF BAR I vt AE 8 J5 1T B% B IS AN/ N T AR EATIX —
6T L A 90%

Test Data showed in table below MR F4E 1T %

Prior to test i{36HT | After test 3% )5 Voltage after
Mass | test/ voltage
State of .
| No. Mass Voltage Mass Voltage loss prior to test | Results
samples . _ = g
o | @S| EE | wIE | EE | I | RS o) 4R
HH FIAN »
©) V) @) V) | & (%) | RESERIE
A NS
PASS
Al# 14.379 4.184 14.373 4.151 0.042 99.21 2k
(=]
PASS
A2# 14.339 4.181 14.332 4.150 0.049 99.26 2k
=
PASS
A3# 14.171 4,181 14.166 4.149 0.035 99.23 Stk
=
PASS
Ad# 14.294 4.180 14.289 4.144 0.035 99.14
Fully charged i
atfirst cycle AS# 14.259 4.179 14.252 4.148 0.049 99.26 PASS
ER/CIFEENTLERN ' ' ' ' ' ' aitk
2 PASS
A6# 14.471 4.180 14.465 4,152 0.041 99.33 24k
=
PASS
AT# 14.552 4,182 14.545 4.156 0.048 99.38 2tk
=
PASS
A8# 14.401 4.179 14.395 4.147 0.042 99.23 Stk
=
PASS
A9# 14.345 4.181 14.338 4.148 0.049 99.21 2k
=
Shenzhen NTEK Testing Technology Co., Ltd. Page 11 of 18
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A10# | 14.340 4.176

Report No./{} 5 4% 5 SNB180105015001B-R1

PASS
i

14.334 4.151 0.042 99.40

Notes JEF:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MWRJE, HIARBIN. RIS REMAR. REBERRIARLE K.

Room temperature A3 21.0°C

Test T.3: Vibration RET.3: #3h

Test method i 1%

Batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the
directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 g, is maintained until 18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 g, occurs (approximately 50 Hz). A peak acceleration of 8 g, is then maintained
until the frequency is increased to 200 Hz.

RS THRSh & G 1, HASIERRMATY, I REHEm T SEUL IR IR . RSN IESLBIE, X BT/
7 HzA1200 HzZ [6], 3127 Hz, LA RIN1570 8. X — RIS REAU = A A 3 B0 it 2238 05 1 1 6
— I EEHATI200 BN Herh MRS T 1) 0 250 g T

MR T HZIP IR, ORIFL gn ORI, LR IA |18 Hz. AR5 FIRIE R FF7E0.8mm (S ALF2
1.6mm) , FEHG AR B B AR INE B IAF8 g, (FFEL)N50 Hz) o K ldeAs inid B2 ORFF7E8 g, BL RS i %200
Hz,

Requirement Z3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if
the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior to
this procedure.

RIBZCER . ot Jofiik. oM ICE K, IF BARA I Rl AR J5 T B% B IS AN/ N T HAEEATIX —
IR L 790%

Test Data showed in table below Jll X% #E WL~ %

http://www.ntek.org.cn

Prior to test iX36H7 | After test R4 /5 Voltage after
Mass | test/ voltage
State of _
I No. Mass Voltage Mass Voltage loss prior to test | Results
samples . g
o | WSO | ORE | WK | mE | K| EEE | o) R
B ©) V) ©) V) |k %) | RS
A NS
Fully charged PASS
) Al# 14.373 4,151 14.373 4.150 0.00 99.98
at first cycle ik
T RAE IR R PASS
A2# 14.332 4.150 14.332 4.148 0.00 99.95
A aitk
Shenzhen NTEK Testing Technology Co., Ltd. Page 12 of 18
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 12701 3181
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PASS
A3# 14.166 4.149 14.166 4.148 0.00 99.98 -
=
PASS
Ad# 14.289 4.144 14.289 4.144 0.00 100.0 -
=
PASS
AS# 14.252 4.148 14.252 4.147 0.00 99.98 -
=
PASS
AG# 14.465 4.152 14.465 4.152 0.00 100.0 pan
=
PASS
AT# 14.545 4.156 14.545 4.156 0.00 100.0 pan
=
PASS
AB# 14.395 4.147 14.395 4.146 0.00 99.98 pan
=
PASS
A9# 14.338 4.148 14.338 4.147 0.00 99.98 pan
=
PASS
Al10# | 14.334 4.151 14.334 4.150 0.00 99.98 pan
=

Notes FH:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MAASE, BHoREIE. RS R REZEARAE K .

Room temperature ¥ #55 E: 21.8°C

Test T.4: Shock R4 T.4: Wit

Test method i 757%

Batteries are secured to the testing machine by means of a rigid mount which will support all mounting surfaces
of each test battery. Each battery is subjected to a half-sine shock of peak acceleration of 150 g,, and pulse
duration of 6 milliseconds. Each battery is subjected to three shocks in the positive direction followed by three
shocks in the negative direction of three mutually perpendicular mounting positions of the battery for a total of
18 shocks.

BRI L P S R B AR I 3 B b, SO R RN IR I P A 2222 10 o A AN FRIB R 52 W i 2
150 gnAfik e S0 ()6 msIrIF IE5Z bl o AN R Z0FE = AN T AH 2 B FRI 22 26 07 6 1 1 7 ) 8 52 =t
i, BEAERIT AR =, BILEZ180d.

Requirement ZE:K

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if
the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior to
this procedure.

RGO Tofifd . TomZmIek K, I B ARG il 72 000 5 I T % B AN T HAE S TIX —
6 HI HELE790%.

Test Data showed in table below Wl iK% #E WL~ %

State of No. Prior to test iX3GHT | After test R4 /5 Mass | Voltage after Reslts
samples . Mass Voltage Mass Voltage loss | test/ voltage s
FEAIRES JE HLE JE HLE JFiE4 | prior to test
Shenzhen NTEK Testing Technology Co., Ltd. Page 13 of 18
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 1371 3181
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(9)

V) (9) V) K (%) (%)
RS fE LR/
RIS HT R
PASS
Al# 14.373 4.150 14.373 4.150 0.00 100.0 N
=
PASS
A2# 14.332 4148 14.332 4.148 0.00 100.0 N
=
PASS
A3# 14.166 4,148 14.166 4.147 0.00 99.98 ~
=
PASS
Ad# 14.289 4.144 14.289 4.144 0.00 100.0 i
=
Fully charged PASS
) AS5# 14.252 4.147 14.252 4.146 0.00 99.98
at first cycle i
T IRAE A FIR PASS
=~ Ab# 14.465 4,152 14.465 4,151 0.00 99.98 ~
PR =
PASS
AT# 14.545 4.156 14.545 4.156 0.00 100.0 i
=
PASS
A8# 14.395 4.146 14.395 4.146 0.00 100.0 ~
=
PASS
A9# 14.338 4.147 14.338 4.147 0.00 100.0 N
=
PASS
Al0# 14.334 4.150 14.334 4.149 0.00 99.98 N
=

Notes JEF:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MWRJE, HIARBIN. RIS REMER. REBERRIARLE K.

Room temperature A3 21.2°C

Test T.5: External short circuit iR T.5: FPEBEK

Test method i 1%

Batteries to be tested are heated for a period of time necessary to reach a homogeneous stabilized
temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and design
of the battery and is assessed and documented. Then the battery at 57 + 4 °C is subjected to one short circuit
condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the battery external case temperature has
returned to 57 + 4 °C.

The short circuit and cooling down phases are conducted at least at ambient temperature.

TR L 7 S R B i - BN R], A RI57 + 4 cCHAE AR IR E Y S1E B AEST + 4 °C. iZ N #AK [H]
B FAVIE 8 I TA) AR B R Tz VB B RS AT BE T, RIS BLVE A & S B SCHHIE R o SR 5 1Z B AEST + 4 °CIZ%
PER AR — AR BTN T0.1QRIHE R 1

T B I A 5 B L A R TR B IR [9] 2257 + 4 °C i FHRSF 2 /0 /I

KRR AN KT BUAHARATAEST + 4 *CHIMSIRE T .

Shenzhen NTEK Testing Technology Co., Ltd. Page 14 of 18
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Requirement 3k
Batteries meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly, no rupture and no fire during the test and within six hours after test.

R AP IR AL 170°C, JF HAE IR R h Sl Jm 6 /M ek i, ol k.

Test data showed in table below W% #E WL~ %

State of samples No. Maximum outer casing temperature Results
FERCIRAS I R R I B it B (°C) 4
Al# 57.9 PASS &%
A2t 58.0 PASS &%
A3# 58.2 PASS &%
Adt# 58.2 PASS &%
Fully charged at first cycle AS5# 57.8 PASS &%
ARG RS Ab# 57.9 PASS &
AT# 58.0 PASS &%
AB# 57.2 PASS &%
A9# 57.8 PASS &%
Al10# 57.4 PASS &%
Notes 7%

There is no disassembly, no rupture and no fire during the test and within six hours after test.
FLAE M P A S 6 /NI N R . RERL, R K
Room temperature FRI5iE E: 22.0°C

Test T.6: Crush RET.6: F/E

Test method i 75 7%

A component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three
options below is reached.

(a) The applied force reaches 13 kN + 0.78 kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is deformed
by at least 50% of its original thickness, the pressure is released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

Each component cell is to be subjected to one crush only. The test sample is observed for a further 6 h. The
test is conducted using component cells that have not previously been subjected to other tests.

Koo IR ETBHE AP BB s, R EBWTINR, R85 — AN i B RZ08 1.5 emis. $HHdFsk
AT, BB T = ME R —:

(@) Tt ) E=i5 %) 13 kN £ 0.78 kN;
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(b) L L R R 22 100mV; - B

(c) HUS AR I SR 45 )5 EE Y] 50%BUE %

—HIKFIRCRE S KRR 100mV Bl %, BT AR 20T R R ) 50%, RIWTARER K /7.

(R S AR DY 3 0 TTET) ) E SO 1 W= A 1 W 1 U1 )1 729 E SO e 1 s e 1l 1 PR & 5 A W
E7 3 ASWAE )i V)1 S T = R R ERTRUS /i1 oy 1

BEMRRE T R R IR BE ik 6 o R AR S 52 6 /NI o 16 20U P 2 i R e Fe At X 36 ) e 1 R it s
BEAT.

Requirement Z3k

Component cells meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly and no fire during the test and within six hours after the test.

JUHE IS A IR E AR 170°C, FF BRI IS FE Fh I 56 5 6 /N N TCARAR, B K.

Test data showed in table below MREHE WL T %

State of samples No. Maximum outer casing temperature Results
FEaIRES I HL R T =il B (°C) P
50% charged of the AlLL# 23.2 PASS &
design rated capacity Al2# 24.0 PASS &%
at first cycle A13# 23.7 PASS &%
XA 50% 78 HLAR Al4# 23.9 PASS &%
& Al5# 24.0 PASS %
Notes 7%

There is no disassembly, no rupture and no fire during the test and within six hours after test.
HLZE D A RIS 6 /BT IR R K.
Room temperature FRI5iE E: 20.2°C

Test T.7: Overcharge R T.7: TEHRHE

Test method i 75 7%

The charge current is twice the manufacturer's recommended maximum continuous charge current. The

minimum voltage of the test is as follows:

(a) When the manufacturer's recommended charge voltage is hot more than 18V, the minimum voltage of the

test is the lesser of two times the maximum charge voltage of the battery or 22V.

Tests are to be conducted at ambient temperature. The duration of the test is 24 hours.

78 LR A i 3 LR e KR A8 FEL LR I P 5 o IR R e /N R A R

(@) A1) 345 P U 7 L R R AN K T L8V, 6 ) e /) R e 7 2 P il 2 e K 7 L s ) P 3 224K W 2 )
BN

RISAEIRBGIREE N AT . IR [R] 924/ o

Requirement ZE:K

Batteries meet this requirement if there is no disassembly and no fire during the test and within seven days

after the test.

R AE RIS AR Th ARG 5 7 R N ek, Tt K.
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Test data showed in table below A% LT %

Overcharge current i 78 LT (MA) ....ccveevveveeenenenl | 2x850=1700mMA
Overcharge voltage i 78 FLHLUE(VAC) ..ol | 2%4.2=8.4V
Duration of the test i 78k 3a i [ (hours) .................. | 24 hours
State of samples No. Results
FEARAS %' 4
Al6# PASS &%
Fully charged at first cycle Al7# PASS & 1%
T URAE A FIR A A18# PASS &%
A19# PASS &%
A20# PASS &%
Fully charged after fifty cycles A21# PASS &%
50 RAGH i i AR ZS A22# PASS &%
A23# PASS i

Notes JEF:

There is no disassembly and no fire during the test and within seven days after the test.
HEAE IR ARG 7 RINRAE AR, RE K.

Room temperature ¥F3EJEE: 21.2°C

Test T.8: Forced discharge R4 T.8: &I

Test method i 1%

Each component cell is forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

FEAS O RS E IR T 5 12V ELU R A Y A SRR S 46 FL U A5 T 136 B 45 2 A A K0 FRLIAT R 26 A
JEH .

T RN A 2 DR/ FRY R BEL A7 38 IR DA 5 BRI E /N TR L . BEER HLES RBCRIN TR] R ) 45
THUS I AE A B R LRI WTA6TRCE F i CFRAL A

Requirement %3k

Component cells meet this requirement if there is no disassembly and no fire during the test and within seven
days after the test.

Joff R I R P ARG 5 7 R A TCREAR, ToilE K.

Test data showed in table below MR R WL T %

Initial current HJAHEHFE(MA) ..oooveveeeeeeeeceieeeieeeenenn . | 850MA
Supply voltage 46 HLE(VAC) .oveeveeiccicieceeeet | 12Vde
Time interval {38 (B (Minutes) ..........ccccceevveveenenenl | 60 Minutes
State of samples No. Results
Shenzhen NTEK Testing Technology Co., Ltd. Page 17 of 18
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FEaIRES 95 ESP S
A24# PASS #1%
A25# PASS &%
A26# PASS &
A27# PASS &
Fully discharged at first cycle A28# PASS & 1%
T IRAEIA 58 A TR IR A29# PASS &%
A30# PASS &
A31# PASS &
A32# PASS &%
A33# PASS &%
A34# PASS #1%
A35# PASS &%
A36# PASS &%
A37# PASS &%
Fully discharged after fifty cycles A38# PASS &%
50 MEH 5 e AT AR A39# PASS &%
A4O# PASS &
A4L# PASS &
Ad2# PASS &
A43# PASS &
Notes FH:
There is no disassembly and no fire during the test and within seven days after the test.
JeF R RN P A S 7 R R, RAE K.
Room temperature FRI5iE E: 20.9°C
oo End of Test Report IR & G5 oo
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Important
= BT

1. The test report is invalid without the Report Seal of NTEK and Paging seal of NTEK.
ARG BIEA RN RS T 5 eI

2. Nobody is allowed to photocopy or partly photocopy this test report without written
permission of NTEK.
RAERN B BEF R, AFE R R AR S 1,

3. The test report is invalid without the signatures of Ratifier, Reviewer and Testing
engineer.
AR B AHEN . HIRZA K ERAEL TR

4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.
MEFAE, ZH EH. B REG BRI B S & 3.

5. Objections to the test report must be submitted to NTEK within 15 days.
AR A A AU N T YRR S 2 H AL R A A w52 .

6. The test report is valid for the tested samples only.
ARG A6 IR i R

7. The Chinese contents in this report are only for reference.
AR T A ES T

PRI AL DA H52 AR PR 7]

Shenzhen NTEK Testing Technology Co., Ltd.

Hudik: PRYITT % % X P8 2 = aa R E # 1 #3%

Address: 1/F, Building E, Fenda Science Park, Sanwei Community, Xixiang Street, Bao’an District, Shenzhen
518126 P.R. China

Tel: +86-755-6115 6588

Fax: +86-755-6115 6599

Email: coco@ntek.org.cn Kevin@ntek.org.cn

http://www.ntek.org.cn
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